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LYMCMED MEDICAL TEGHNICALIBELJING)CQ., LTD
ROOM 119, NO.1111, S0OUTH HUIHE ROAD, CHAOYANG DISTRICT, BEWING
The fallowing sample(s) was'were submitted and identified by the client as:

Sample Descrption
SGS Ref. No.

Sample Recebving Date
Testing Period

Test Performed

Test Requestad

Test Result(s)
Caonclusion

: NITRILE GLOVE

: SHHL1B1 0057 370MD

: OCT.16,2018

(OCTA620M8 TO OCT.30,2018

: SELECTED TEST(S) AS REQUESTED BY APPLICANT

;- EN 455-2-2015 MERICAL GLOVES FOR SINGLE USE -
PART 2: REQUIREMENTS AND TESTING FOR PHYSICAL
PROPERTIES

: PLEASE REFER TO THE FOLLOWING PAGE(S)

: THE SUBMITTED SAMPLE MET THE TEST REQUIREMENT.

LER L s S h e 2 b

SG5-C5TC Standards Technical Services (Qingdan) Co., Lid.

Approved by

LA

Digitally signed by Gutan Ghenadie

Zhou Xinkuan, SK
Lab Manager

Date: 2022.09.21 23:57:41 EEST
Reason: MoldSign Signature
Location: Moldova
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Test Conducted:

EN 455-2-2015 Medical gloves for single use — part 2: Requirements and testing for physical
properties

Mumber of test sample ;| 3% Pieces
The type of gloves B : | examination/procedure gloves b} BN -
Manufacturing batch code o
o ; ' Surgical gloves: |
' Examination/procedure gloves: M
Defects observed bafore testing | @ | ‘No defects
Clause ~ Test ltems Resul Mote
4 Dimensions -
4.2 Length - Pass #1
4.3 Witk Pass #1
=] Strength
0.2 Force at break Pass #2
5.3 Force al break after challenge testing Pass #e
Motes 0 #1 Seeresult 1

#2 See result 2
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Test Report

Test Result:
1. Dimensions

Sampla Quantity: 13pes

No.- QDHL1810022710MD

Date: OCT.30,2018

Page: 3ot 5

Size M i
' Lengthimm) | 242 | 243 | 234 | 244 | 245 | 240 | 230 | 243 | 243 | 243 | 240 | 248 | 238
Widthimm} | 96 | 95 | 96 85 895 85 | 95 1 96 | 98 85 85 | 96| 96
Median value:
Length {mm): 243
Width {mm): 95
Requirements: see table 182
Table 1 Dimensions for surgical gloves Table 2 Dimensions for
examination/procedure
ST gloves
Size | MegBLiengin o sVecian s Size Median length | Median width
s =280 5724 ir rmrm ir mm
55 — = Extra small : =80
> =230 ;3_74 Small 8010
=260 L5 Medium =40 95=10
6.5 =260 B3E=5 Large : 110+10
7 =270 89+5 EA | 3
: Extra Large =
7.5 =270 g5+5 L 110
8 =270 102=6
BS =280 108+6
g =280 114+6
a5 =280 121+6
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BbiRs o Terme el Conditions foe Fil.
AHmaticn in drawm o thas L bz = 1 L - ~mrEn.
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2. Strength

Mo QDHL1810022710MD Date: OCT.30,2018 Page: 4 of 5

Sample Quantity: 26pcs

Size

Force at
break(M)

5.0

50 |66 | 66 | 58 152 |66 62|52 61 | 66 | 64

6.9

Force at break
after
challenge
testing(N)

7.8

82 | 60| B3 | 97 | 69 | 86| 683 | 85| BO {85 | 73

8.3

hMedian value:

Force at break during shelf life (M) 6.2
Force at break after challenge testing (M): 8.2

Requirements: see labla 3

Table 3 — Median values of force at break

=

——

Throughout shelf
according, to 5.2 and within 12
. months of manufacture tested
according to 5.3

Force at break
in Mewton
: Surgical gloves ' Exmiﬁitianfprncédure gloves
a) b) e)
life tested & z Qfl]“ & =zl z36

a)  Requiremsnds for all surgical gloves.

'h] Requirements for all ‘examination “gloves, excepi gloves  made from: thermoplasiic maberials (e.g.
pohydinylchloride, polyethylena)..

) Ruqui'emem for ghoves made from thermoplastic materals (e.g. pniwinjrll:ﬂnrlda pabyathylensa).
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Test Report

Sample Photo:

No.; QDHL1810022710MD Date: OCT.30,2018  Page: 50f 5

Received sam ple

SGS authenticate the photo on oniginal report only
“End of Report***
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